

レジメン名	使用薬剤	略号	投与量	投与スケジュール		備考
CDDP・PEM療法	シスプラチン	CDDP	75mg/m ²	day1	3週毎投与	short hydration 可
	ペメトレキセド	PEM	500mg/m ²	day1		
CBDCA・PEM療法	カルボプラチン	CBDCA	AUC:5	day1	3週毎投与	
	ペメトレキセド	PEM	500mg/m ²	day1		
PEM療法	ペメトレキセド	PEM	500mg/m ²	day1	3週毎投与	Pt製剤不耐例
Nivolumab療法	ニボルマブ		240mg/回	day1	2週毎投与	

